1. FT7000 A REEA4MEZ A Frame Components For FT7000 (A)




1. FT7000 A BB/ NEZ A Frame Components For FT7000 (A)
% T

Description
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Ykl 4mak
Parts No.

2220000101
8MC04281207D
22000001031
2200000104
22000001051
2200000139
2220000107
2200000108
22000001091
8SMO5281017A
2210000111
2210000112
2280000113
8MB04283809E
2200000228
8MB04280605M
8MN04280400A
2210000118
22100001191
2210000120
8MC04280507D
8MB04280707M
2280000123
8MC04280807D
8MA04280307A
8MB04281607A
2200000136
2280000128
2270000135A
2280000128B
SMMO06402010A
2210000130
66485-1
66620
2210000133
2210000134
2100000244
8MM10603016A
66485-3
66480-14
66485-4
66485-5

_#HZ Top Cover

12%% Screw (CT0102 M4-0.7*12)
JHES Gasket (CT0103)

JHEE Oil Window (CT0104)

FLZE Plug (CT01051)
TEA7$H Knock Pin (CT0139)

$1#E2 Needle Cover

JHET Gasket

FLZE Plug (CT01091)
1255 Stud (SH0243 3/8"-28*10)

£12 Oil Filter Cover

JHET Gasket
{12 Oil Filter Cover

12#% Stud (CT0227 M4-0.7#38)

FTTZ#FE Disk Washer (CT0228)
1255 Stud (CT0230 M4-0.7%6)

124% Screw (CT0229 M4-0.7%4)

YK EEREE Rubber Cushion
Yk A% Rubber Cushion

HeF# Latch Spring

1245 Screw (CT0122 M4-0.7*8)
12#% Stud (FT0122 M4-0.7%21)

28 Side Cover Holder

1224 Screw (CT0130 M4-0.7+#8)

B2 Nut (CT0238 M4-0.7+#3)
1844 Screw (CT0724 M4-0.7%16)

FLZE Plug (CT0136)

HEPH Frame Unit

EEPE B Frame Unit

BHA N Frame Unit

222 Screw  (SH0444 M6-1%20)
"NEERI#E Supporting Bar

A Model Plate

20147 Rivet (6620)
JHEF Gasket

H#% Oil Reservoir

SHET Seal (SH0244)
124% Screw (CT0138 M10-1.5%30)
$HEZE$4IR Model Plate

MEERBERERS Machine No. Plate

FEETE#4HE Model Plate

_FZE #4485 Top Cover Plate

BUHE
Amt.Req.
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2. FT7000A BB A NMEEZE (A Frame Components For FT7000 (B)




2. FT7000 A B4 ey MEZE A Frame Components For FT7000 (B)

Frak Ykl dmaR % T HirH=E
Ref. No. Parts No. Description Amt.Req.
1 2210000201 F12 Rear Cover 1
) 2280000202 NEERTEEENE Movable Block 1
**3 2280000203 NEERTZVEEIIE Movable Block 1
4 22100002041 FE472 Cloth Plate 1
5 2280000205 T EERTE 28 Front Cove Holder 1
6 90WW060 RIS Wave Washer 1
7 2210000207 7&¥% Latch Spring 1
8 8MB03200306A 22 Screw (UTB0436 M3-0.5%2.5) 2
9 2280000209 7EAfR Cloth Plate 1
10 8ME04281408A #22% Screw (CT1140 M4-0.7%14) 1
11 8ME04280708A 1245 Screw (CT0206 M4-0.7%7) 1
12 2200000210 12 Rear Cover (CT0210) 1
13 2200000209 JHEr Gasket (CT0209) 1
14 8MC04280807D 1244 Screw (CT0130 M4-0.7#8) 18
15 2210000215 12 Oil Filter Cover 1
16 2210000216 JHEF Gasket 1
17 8MK04281007A 1244 Screw (FT0217 M4-0.7%10) 9
18 8ME04281008A #22% Screw (FT0218 M4-0.7%10) 2
19 2210000219 12 Oil Filter Cover 1
20 2210000220 JHE Gasket 1
21 2210000221 (B84 Stopper Pin 1
22 2210000222 FEEE Spring 1
23 900R060 JHER OIL Rin  (P6) 1
24 2200000910 FEE Washer (CT0910) 2
25 90ER040 Ef41E2 E Ring 1
26 22000002081 FL2E Plug (CT02081) 1
27 22100002271 FL.ZE Plug (FT02271) 1
28 22700002121 $11E# 2 Needle Bar Protector 1
29 2210000229 12 Oil Filter Cover 1
30 2210000230 JHE Gasket 1
31 2210000231 i/ J# Crankshaft Bushing 1
32 2210000232 JHE Gasket 1
33 8MB04281007K 2% Screw (CT1237 M4-0.7%10) 3
34 2210000234 1FBH$ Pushbutton Stop 1
35 8MB04280507K 12%% Screw (FT0235 M4-0.7%5) 2
36 2210000236 158 Needle Plate Seat 1
37 8MB04280807K 2% Screw (CT0215 M4-0.7%8) 3
38 2200001133 TENr$H Knock Pin 2
39 2210000239 12 Oil Filter Cover 1
40 2210000240 JHEF Gasket 1
41 2280000241 48 Hinge 1
42 8MC04281407D #22% Screw (CT0225 M4-0.7%14) 2
43 2280000243 “FEERTTZ Front Cover 1
44 8MB04284209E 1245 Stand (FT0244 M4-0.7%42) 1
45 2200000228 T JEEE Disk Washer (CT0228) 2
46 8MNO04280400A #1222 Screw (CT0229 M4-0.7%4) 1
47 8MB04280705M 124 Stand (FT0247 M4-0.7*7) 1
48 22100001191 JKEHE Rubber Cushion 2
49 2210000249 A% Latch Spring 1
50 8MC04280507D 1245 Screw (CT0122 M4-0.7%5) 2
51 8MB04280707M 12#% Stand (FT0122 M4-0.7%7) 1
52 8MA04280207A HZHE Nut (STC02-01-02 M4-0.7%2.5) 1
53 2210000253 ZAlE 2 Oil Cooling Fan Guard 1
54 2100000223 P& Washer 2
55 8MC05321209D 12%% Screw (F02-55 M5-0.8%12) 2
56 2210090124 FEE Washer 1
57 8MMO04281607A 1224 Screw (FT0202 M4-0.7%16) 3
58 8MB04281207K #22% Screw (CT0239 M4-0.7%12) 2
59 8MN04280500C 12%% Screw (FT1222 M4-0.7%5) 1
60 22000001091 FLZE Plug (CT01091) 5
61 8MMO04281007A 1244 Screw(FT0203 M4-0.7%10) 1
62 2210090121 HE4% Screw 1
63 2200001025 FAFE Washer 2
64 8MMO05321409A 1244 Screw (CT0632 M5-0.8%14) 2
65 8MA95300307A HEME Nut 1
66 2270000211 FLPE Base 1
67 90DW040 APE Washer 1
68 227A0000259 #1#REEE4H Needle Bar Protector Asm. 1

* 40M,48M,56M A For 40M,48M,56M

** 64AM F For 64M
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3. FT7000 E43 8155 17385 F 4 Thread Guide Tension Components For FT7000




3. FT7000 ZE4R BisE 7 38% Z {4 Thread Guide And Tension Components For FT7000

5%
Ref. No.
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Ykl 4Rk
Parts No.

2100001121
2100001123
2200000303
2100041131
2200000305
2100001127
2100001126
22000003081
22000003091
2220000310
2200000311
2200000312
2220000313
8MC04280807D
2210000315
2200000357
2210000317
2210000318
8MB04280807K
2200000317
2220000331
2200000327
2220000328
8MNO03200500A
8MN04280600A
2210000326
2100000223
90ST0410
22000003351
2200000336
66800
2200000338
2200000339
2200000340
8TE03440806A
2200000356
2600000343
2200000355
2200000345
8ME04280708A
2200000347
2200000348
2200000349
22000003501
8MC03200807G
2210000346
2200000353
2200000354
8MC04280507D
2200000359
90SP0206T
231A0001922
220A0000315
222A0000370
227A0000342
221A0000356
2100001121A
2600000307
90DWO030
8MB03200506K

# TH

Description
5B 5 E 02 Tension Nut ( Red ) ( SH1121)

58 % Spring (Red) (SH1123)
£ Bushing (CT0303)

585 Spring (Yellow) (SH1131)

SR Spring Seat (CT0305)
FEBE Felt (SH1127)

78 73254585 Tension Disc (SH1126)

125 Stud

&% Spacer
FZ48 K Release Wedge

48 Thread Guide (CT0311)
#48 Thread Guide (CT0312)

SESTHE#I4HEE Tension Post Support

124% Screw (CT0130 M4-0.7%8)

228 Thread Guide
HEME Nut (CT0357)

229 Thread Guide

248 Thread Guide
124 Screw (CT0215 M4-0.7%8)

#48 Thread Guide (CT0317)

3 Thread Guide
48 Thread Guide Pipe

237 Thread Guide Holder

222 Screw (STBO116 M3-0.5%5)
1842 Screw (CT1223 M4-0.7%6)

248 Thread Guide

FFE Washer W3
EAr$H Knock Pin

JHFR Cooler Oil Tank (CT0335)

JHFREE Cooler Oil Tank Cover (CT0336)

JHER Oil Wick
&k Wick Clamp (CT0338)

6 Felt (CT0339)

#48 Thread Guide (CT0340)
1244 Screw

JH$E Spring (CT0356)

25 Thread Guide (CT0343)
TR JIH2E4#% Tension Disc (CT0355)

25 Thread Guide (CT0345)

222 Screw (CT0206 M4-0.7%7)
5B S7HR&I4HRE Thread Retainer Support (CT0347)

$T4R#E#IME Thread Guide Plate (CT0348)

#4337 BRHK Tension Control plate (CT0349)
5% Spring (CT0350)

1245 Stud (CT0351 M3-0.5%8)

248 Thread Guide

#45 Thread Guide (CT0353)
18#% Stud (CT0354)

i#4% Screw (CTO122 M4-0.7%5)

a4 = Takeup Arm Protect (CT0359)
SRS Spring Pin (CT0360)

55 174%25%04H Tension Asm. (Red)

g JJ92EfI4H Tension Asm. ( Yellow )
£2454H Thread Tension Mechanism Asm.

FEJ#2e414H Thread Retainer Asm

£2454H Thread Tension Mechanism Asm. (FO346A)
5573 #L21E Tension Nut ( Yellow ) ( SH1121)

228 Thread Guide

HERZ#4BE Disk Washer
i#4% Screw (CT0525 M3-0.5%5)

BHE
Amt.Req.
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4. FT7000 #fi# B 8ES Bushing And Seal For FT7000




13. FT7000 78 4% Lubrication System For FT7000

5%
Ref. No.
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Parts No.
2210001301
8MC04280507D
22100013031
2210001304
2210001305
2210001306
2100000223
90SWO050
8MA05320408A
2210001310
2210001311
8MC04281007D
2210001313
2200001311
8MB04281207K
2200001313
2100001521
2200001315
2200001318
66792
2220001331
2210001322
2100001536
66790
2220001325
66790
2200001327
2200001328
2100001535
2100001533
2100001534
2200001332
2200001341
SMN04280400A
2200001352
SMMO06401210A
2200001353
2200001344
2200001354
2200001355
2200001356
2200001357
2200001358
8MMO04283007B
SMM04284007B
2200001346
8MA06400510A
2210001348
2200001316
2200001317
2210001351
2270001352
2210001353
2210001354
8MB03200506K
2200001366
2200001348
2220001349
2220001339
2220001340
8SG24560300A
221A0001362
2210001352

#

Description

fis

7R Oil Receiver
184% Screw (CT0122 M4-.7%5)

EOHIR % Lubricant Guiding Block

I Nozzle

S Oil Pipe
VAR Indicator Support

FMFE Washer (W3)

S EEEMRE Spring Washer

B2 Nut (CT1028 M5-0.8%4)

JHE Oil Tube
F1.2E Plug

184% Screw (CT0113 M4-0.7*10)

ST 4 Indicator

12 Oil Filter Cover
184% Screw (CT0239 M4-0.7%12)

OJFER O Ring

& 2E Oil Filter

B 2R E0E Oil Filter Joint
FEHE Felt

HE Oil Tube

#5 Pin

JHE Oil Tube
#HEEE Latch Spring (SH1536)

HE Oil Tube

BE ][] One Way Valve

JHE Oil Tube
SHE 155 Oil Tube Joint

HE Oil Tube

JHEE5E Oil Tube Joint (SH1535)

12#% Stud

JHiE Seal
JHE Oil Tube

5 EF Worm Gear

184% Screw (CT0229 M4-0.7*40)

ZE % Pump Seat
222 Screw (FT1103 M6-1%12)

[=]USZE Pump Body

JHE Oil Tube

SMET- Outside Rotor
WEEF- Inside Rotor

JBRHZE Rotor Case

#ifi Shaft

#2 Cover
i#4% Screw (CT1359 M4-0.7%30)

i#4% Screw (CT1310 M4-0.7*40)

I Nozzle

B2 Nut (CT0533 M6-1%5)

FEH Separate
13 Filter Screen Clamp

48K Filter Screen

JHHE T O1l Wick

JERZE Spring Latch
[7HEs Cover

[7HEs Cover

i#4% Screw (CT0525 M3-0.5%5)

JH4E Oil Mesh
SHE S #5F Oil Tube Holder

fEE Steel ball

1A 8 Bracket

SHE Oil Tube Joint
#1222 Screw (F600130 3/32"-56)

MG R 4H Lubricant Guiding Block Asm.

#ifi Shaft

-26-
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5. FT7000 / FTF7011 T #ilEadsd g8 Z 4~ Lower Main Shaft Components

Frit
Ref. No.
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Parts No.
2210000501
8MN06400800C
SMNO06400600A
SMK85240807A
2210000505
90BB2552154
2200000505
90BB2047144
2210000509
2210000610
90BB2042126
2210000512
2210000513
2210000514
8MH05320400A
90BB153209
221A0000562
2210000518
8MB85241306K
2210000520
8MN05320500E
2210000522
2210000523
SMMO05321209A
8MNO03200300A
2210000526
8MB03200606K
2210000528
66800
8MNO04280400A
90BB103511
90ER060
2210000533
2210000534
2210000535
221A0000563
2100000223
8MB85240407A
2210000539
8MB04280807K
2210000541
5221NG00562
2210000543
8ME03200606A
221A0000545
2210000546
2210000547
8MB03200405A
2210000318
2200000354
2200000355
2200000356
2200000357
2210000554
8MBR5240807K
2210000556
2200000547
8MN06401100C
SMNO06400800A
221A0000560
227A0000342

%

Description

74w Belt Pully

T

J24% Screw (C0502 M6-1#8)

J84% Screw (C0244 M6-1#6)
12%% Screw (FT70504 M3.5-0.6%6)

AAlEE Oil Cooling Fan

TR Ball Bearing (CT0504)

B TE Rz Timeing Pulley (CT0505)

JEEREHA Ball Bearing (CT0506)
AR Worm

4 Bushing

YEERHHK Ball Bearing

il Shaft

HERES Shaft Joint
B4 55 Loover Thread Takeup Cam
2% Screw (C0523 M5-0.8%4)

JEEREfK Ball Bearing

R Em4H Eccentric Asm. (FO520A)

A2 Connecting Rod
1222 Screw (FT0519 M3.5-0.6%13)

Lol Bccentric

1844 Screw (C0903 M5-0.8%5)

#HLESY Connecting Pin

B Lever
1844 Screw (F0524 M5-0.8%12)

J24% Screw (CO115 M3-0.5%3)

B EE3R Counterweight

J24% Screw (C1207 M3-0.5%6)

Ahd Crank Shaft
JH4R Oil Wick

18%% Screw (C0229 M4-0.7%4)

JEEERHK Ball Bearing

Ef412% E Ring

AR5 Washer
EAER Collar

1% gt 25 BEEhHh Driving Shaft

TEArEELH Collar Asm. (FO534A)

#PE Washer (W3)

2% Screw (FT0538 M3.5-0.6%5)
42 Support

1844 Screw (C0215 M4-0.7+8)

RIS Support

123188 Needle Guide (NGFOOD2)

Z LR Thread Guide Seat
122% Screw (C0235 M3-0.5%6)

22540 Thread Guide Asm. (FOS39A)

248 Thread Guide

AR5 Washer

J84% Screw (F0548 M3-0.5%4)
248 Thread Guide

I2#5 Stud (CT0354)

R 7P Tension Disc (CT0355)

HEIZTHEEE Spring (CT0356)

J2ME Nut (CT0357)

%2 Support
2% Screw (F0555 M3.5-0.6%8)

248 Thread Guide

OJF & O Ring (CT0547)

1244 Screw (C0548 M6-1%11)
844 Screw (C0549 M6-1%#8)

HHAR4H Collar Asm.('FO523A)

55 JJ¥%#14H Thread Retainer Asm

-10-
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6. FT7000 | #hEdAH BHZEH Upper Main Shaft Components For FT7000
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6. FT7000 _F#fiEAH RS Z 4 Upper Main Shaft Components For FT7000

ok
Ref. No.

O 00 1 ON D B~ Lo —
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Parts No.
2280000601
8MN05320600C
SMNO06400600A
2220000604
90BB2047144
2200000606
2200000607
2200000608
22200006091
2200000610
2200000509
8MB04280807K
2210000613
90SCR150
90BB1535115
8MNO06400500A
2200000617
8MNO05320600A
2200000619
8MB95301407K
8MBR5241006K
2200000622
8MB03200806K
2200000624
SMMO06401610A
8MMO05321009A
2200000627
2200000628
2200000629
2200000630
90SW050
SMMO05321409A
2200000633
2210000634
8MB&5240806K
2210000636
2100001404
66800
66800
8MB&5240607K
8MN06401100C
SMNO06400800A
222A0000645
222A0000646
222A0000647
222A0000648
222A0000649
222A0000650
66480-11
8MMO03200606A
90BB2047148
8MB03200705A

#

Description

fi

Ty Handwheel

222 Screw (CT350248 M5-0.8%6)
18%% Screw (CT0244 M6-1%6)

fifiEr 2 Cover

JEERER K Ball Bearing (CT0506)

EEFEE Joint (CT0606)
B 745 Timeing Belt (CT0607)

BT B2 7% Timeing Pulley (CT0608)

#ifi Shaft

EEHEEE Joint (CT0610)
SE#7$8E Balance Weight (CT0509)

i#4% Screw (C0215 M4-0.7%8)

Af#d Crank Shaft

CI#liFH$038 C Ring (CT0614)

R Ball Bearing (CT0615)
1244 Screw (C0513 M6-1%#5)

#H Rubber Seat (CT0617)

i24% Screw (MT0729 M5-0.8%6)

R Connecting Rod (CT0619)
i#4% Screw (C0620 M4.5-0.75%14)

#24% Screw (C0621 M3.5-0.6*10)

7E [A128Hf, Orient Guide (CT0622)

184% Screw (C0623 M3-0.5%8)
A4 Ball Lever (CT0624)

12%% Screw (C0625 M6-1¥16)

1844 Screw (C0626 M5-0.8%10)

FFE Washer (CT0627)
[E¥a Spacer (CT0628)

#if Shaft (CT0629)

#KJE Bracket (CT0630)

SREEENE] Spring Washer (CT0631)
1844 Screw (C0632 M5-0.8%14)

#4345 4548 Thread Take-up (CT0633)

SEEMAREH4RAE Thread Take-up

1244 Screw (C0635 M3.5-0.6*3)

BHER Oil Sleeve
FLZE Plug (SH1404)

JHR Oil Wick

JHR Oil Wick

184% Screw (C0637 M3.5-0.6%6)
124% Screw (C0548 M6-1%11)

18%% Screw (C0549 M6-1%8)

EAE10E4H Joint Asm

EE10E4H Joint Asm
St #E4H Balance Weight Asm

EARZH Connecting Rod Asm

AhAF4H Ball Lever Asm

EARZH Connecting Rod Asm
$4HK Plate

i#4% Screw (CT130406 M3-0.5%6)

YRRl Ball Bearing

12%% Screw (CT960232 M3-0.5%6.5)

* B Efi4f With top cover thread

R B _FAfigR Without top cover thread

-12-
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7. FT7000 / FTD7000 $1#&ELAH#HZ 4 Needle Bar Components For FT7000 / FTD7000

/. $HEMRISIR Needle Clamp

P FTD7000 FTD7000

needle clamp |FT7000-0-0200M|FT7000-0-0300M
FT7000-0-200M |FT7000-0-300M

4.0 5220NC00400
4.8 5220NC00480
2.6 2227NC00360 2227NC003560
6.4 2227NC00640
8. ¥8thB%lk Needle Req

. FTD7000 FTD7000

UY128GAS FT7000-0-0200M|FT7000-0-0300M

FT7000-0-2000M |FT7000-0-300M

e

Amt.Req. 2 3

13 stiiRIBIER Needle Plaote *
FTD7000 FTD7000 FTD7000

SHEASTIE
Needle Plate |FT7000-0-0200M|FT7000-0-0300M|FT7000-0-0300M
FT7000-0-200M |FT7000-0-300M |FT7000-0-300M

4.0 5222TP00401

4.8 5220TP00484

2.6 2220TP00564 5220TP00564 5220TP00368

6.4 5220TP00642 5220TP00646
S

_13_



7. FT7000 / FTD7000 $1#E1FHRE Z{F Needle Bar Components For FT7000 / FTD7000

5%
Ref. No.

O 1O\ L AW —
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T

Parts No.
2200000703
SMB&5240607K
22000007011
2210000705
8MB95301107K

8SH32440300A
2200000710
8MNO08401600E

8SF36400706C
8MB04281607A
2270000714
8MMO05321009A
2270000716
8MM04282507B
2210000720
90NBO81113
2100001404
66800
2270000720
22000001091
2200000722
2210000727
2210000728
2210000729
22100007301
2210000731

#

Description

248 Thread Guide

T

1245 Screw (C0637 M3.5-0.6%6)

#11% Needle Bar

#H1EEEENSH Needle Bar Clamp

1245 Screw (C0706 M4.5-0.75%11)

#1% Needle clamp (See Left Page)

#t Needle --(UYX128GAS See Left Page)

#24% Screw (SHO465 1/8"-44%2.5)

48 Thread Guide (CT0710)
#24% Screw (CT0618 M8-1%16)

#1#% Needle Plate (See Left Page)
%% Screw (C0712 9/64"-40%7)

1245 Screw (C0724 M4-0.7*16)

4 Balance Weight

1222 Screw (CT626 M5-0.8%10)
FMPE Washer

124% Screw (FT0719 M4-0.7%25)

5 Connecting Rod
et Ball Bearing (CT0719)

FLZE Plug (SH1404)

4R Oil Wick
HifR$H Rod Pin

FLZE Plug (CT01019)

yEHE Slide Block (CT0722)

778 Guide Block
EFBEHIER Felt Guard

FEFBE Pelt

A A Cooler Oil Tank
AATEREZ Cooler Oil Tank Cover

* B _F#fi%s With top cover thread
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8. FT4600 / FT4700 / FT6200 / FT6500 / FT7000 JERRAIEA AH 8 24
Presser Foot Components For FT4600 / FT4700 / FT6200 / FT6500 / FT7000

2]

BN

ZZIZ72222

13, BRliRSEDIR Press Foot

FT4600 FT4700
idiilhayg FT6200 FT6500
Press foot |FT7000-0-0200M | FT7000-0-0300M
FT7000-0-200M FT7000-0-300M
4.0 S220PF00404
48 S2P0PF00484
5.6 SeR0PF00564 5220PF00564
6.4 S220PF00644
YrstGa:
& 2 & B BRI BRENEE
Number of needle | Needle dustance | Press Foot Asm. | Press Foot Guide
2 Needle 4.0 SeR4PF00400 SCR4PF0040A
2 Needle 48 SeR4PF00480 S2P4PF0048A
3 Needle 438 SeR4PF00481 S2P4PF00481A
3 Needle 5.6 S224PF 00560 S224PF0056A
3 Needle 6.4 SeR4PF00640 SCR4PF0064A

_15_



8. FT4600 / FT4700 / FT6200 / FT6500 / FT7000 EAHAIEAH RE Z 44

Presser Foot Components For FT4600 / FT4700 / FT6200 / FT6500 / FT7000

ok
Ref. No.

O 1O\ L WO —

i el
DWW — O

15-A
15-B
15-C
15-D
15-E
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
*47
*42-A
*42-B
*42-C

Ykl eR ST

Parts No.
2280000801
SMB05320509G
2220000803
2210000804
2200000805
8MC95300808E
2200000807
8MC95301608E
2210000809
2200000810
2200000811
2220000812
2220000813
8MHB&5240300A
5220PF0356M
5221PF0956C
5220PF0356D
8SB24560405A
5220PF0056L
2200000816
2200000817
2220000818
2200000819
90SP0416
2200000821
2200000822
8MC95300606F
2200000824
220A0000825
2200000826
SMMO05321409A
90ER030
2200000829
2200000830
2200000831
SMC06401008E
2210000833
2210000834
8MB&5240607K
2200000836
SMK95301407A
2200000838
222A0000842
220A0000840
SMB03200405A

5221PF6056C

#

Description

JBR )% 02845 Spring Regulator

fis

1245 Screw (CT0802 MS5-0.8*5)

WS Nut
JH$% Spring

JER R 1 45 Presser Bar Clamp

#24% Screw (CT1038 M4.5-0.75%8)
& 78 GuideBlock (CT0807)

1245 Screw (C08-08 M4.5-0.75%16)

JHEE Spring

JERFAI#% Presser Bar (CT0810)
FEHT A Oil Separator

[REfEE Stop Collar

&£ V] 7] Knife
B2%% Screw (C08-08 M4.5-0.75%16)

JBRHA Presser Foot(See Left Page)

18%% Screw (M3.5-0.6*8)

124% Screw(1/8"-44%11)
HEME Nut

12%% Screw (SH0413 3/32"-56*4)

ZAREM Curl Guard

FH38 Spring (CT0816)
I Link (CT0817)

F#f58EH Safety Plate Holder )

AR Lever (CT0819)

FHEESY Spring Pin(CT0820)
5854 Spring (CT0821)

FEArER Collar (CT0822)

184% Screw (CT0823 M4.5-0.75%5.5)
fify Shaft (CT0824)

FEArFREH Collar Asm.(CT0822A)

AR Lever (CT0826)

1245 Screw (CT0632 M5-0.8%14)
EJZ4[13% E Ring (CT0828)

HLESY Connecting Pin (CT0829)

R Link (CT0830)

AR Lever (CTO831)
%% Screw (C0832 M6-1%9.5)

A Lifter Arm

BAEIRALH Stopper

%% Screw (C0637 M3.5-0.6%6)
4% Drive Arm (CT0836)

1245 Screw (C0837 M4.5-0.75%14)

ithéd Shift (CT0838)
[REhEE4H Stop Collar Asm

ZEFR4H Link Asm.(CT0826A)

1224 Screw (FT0548 M3-0.5%4)

JBRHA Presser Foot(See Left Page)
ZAREM Curl Guard

JBRHAIE Press Foot Tongue(See Left Page)

18%% Screw

* #EE AL Custom-madee Item

-16-
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9. FT7000 / FTD7000 #EafspEEEhi#ME Spreader Mechanism For FT7000 / FTD7000
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9. FT7000 / FTD7000 #Eafi4RBEEH#4#% Spreader Mechanism For FT7000 / FTD7000

ok
Ref. No.

O 00 1O\ WL B~ Lo —

)y S

Parts No.
5221SL.00560
2200000902
8MNO05320500E
90NB222613
2200000905
90SCR220
8MB04280807K
2200000908
2200000909
2200000910
8MA06400510A
2200000912
8MC95300606F
2200000914
SMMO06401610A
2200000916
2220000917
SMNO06400600A
2220000919
2220000920
2200000921
2200000922
8MHB&5240500A
22000009241
8MB04281207K
220A0000926
220A0000927
66801
222A0000929
222A0000930
222A0000931

T

Description

HEEMAR4E4R$ Spreader

{f@/ Ui Eccentric
#1222 Screw (CT0903 M5-0.8%5)

TR Needle Bearing

R Connecting Rod

# FHCH 4022 C Ring
i#4% Screw (CT0215 M4-0.7%8)

FFE Washer

Hif7#H Rod Pin

FFE Washer
H2iE Nut (CT0533 M6-1%5)

TEAL IR Collar

i#4% Screw (CT0823 M4.5-0.75%5.5)

SERERRT Lever

i#4% Screw (CT0625 M6-1%16)
#ifr Shaft

R Connecting Rod

184% Screw (CT0244 M6-1%6)

HAEFH Rod Pin
Af#d Crank Shaft

FFE Washer

TEAL IR Collar

222 Screw (CT0923 M3.5-0.6%4.5)
EEENEF Spreader Arm

184% Screw (CT0239 M4-0.7%12)

EArER4H Collar Asm

TEfrEE4H Collar Asm
JH%R Oil Wick

SERERRT Lever

fR.CoiwaH Collar Asm

fR.Coiw4H Collar Asm

-18-
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LsmERENIRE Looper Driving Mechanism

10. FT7000 / FTD7000 / FTU7011 / FTK2500 &5




10. FT7000 / FTD7000 / FTU7011 / FTK2500 4547 54 5EEh1%4% Looper Driving Mechanism

Frit
Ref. No.

S0 001U LN

BB DA DS D 0L L)L L L L L L WLWDRNDDNDNDNDNDDNDNDN D = = = = = b =
AL DO, OOV TOWNEAE WO, OOUXXTITOWDNMAE WD/, OO IOV AWM —

Ykl gk

Parts No.
8SB24560404A
2210001002
8SMMO04281407A
2210001004
8MN05320500E
2210001006
2200001025
SMA05320408 A
2210001010
8MMO5321209A
2210001012
8MB75180505A
2210001014
2210001015
8MN04280400A
2210001017
2210001018
2210001019
2100000403
2210001021
SMMO05321609A
2210001023
2210001024
8MNO95300600A
2210001026
8MH95300400A
2210001028
2210001029
8MN06400600A
2210001031
22100010321
22100010331
2210001034
52211100561
8MB04280705K
5221NG00561
221A0001038
221A0001039
2100000223
2210001041
221A0001042
221A0001043
8MB04280713A

%

Description

%% Screw (F1001)

T

#E Connecting Rod

2% Screw (FT1003 M4-0.7%14)
fR Lo Eccentric

124% Screw (CT0903 M5-0.8%5)

%84 Lever Pin

B Washer (CT1025)

PRI Nut (CT1028 M5-0.8%4)

SpEihfA Adjusting Lever

1844 Screw (FT0524 )
£t Adjusting Guide Plate

12%% Screw (CTS0218 M2.5-0.45%5)
SYEIEME Adjusting Stud

TEArER Collar
2% Screw (CT0229 M4-0.7+%4)

il Shaft

A% Lever

EESNEIR Slide Block
FLZE Plug (SH0403)

Hhi%$H Lever Pin

1844 Screw (RP101-11 M5-0.5%16)

5 Rod

LS Connecting Pin
122% Screw (FT1025 M 4.5-0.75%6)

~F5743%5E Lever Link

1244 Screw (FT1027 M4.5-0.75%3.5)

#4584 Connecting Pin
HHAR Lever

124% Screw (CT0244 M6-1%6)

1E#EFEER Collar

il Shaft
HBRENEF Rocker Arm

#PE Washer

454580 Looper

184% Screw (FT1036 M4-0.7%7)
BT $125 Needle Guide (NGFOOD1)
EAEELE Collar Asm.

HifA4E Lever Asm.

4P Washer (W3)
#H Washer

EAR4H Connecting Rod Asm

EAR4H Connecting Rod Asm

124% Screw (UH0427 M4-0.7%7)

-20-
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11. FT7000 / FTD7000 / FTU7011 / FTK2500 #4588 %HE Feed Control Driving
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11. FT7000 / FTD7000 / FTU7011 / FTK2500 #4558

F? 5t

Ref. No.

= 000 1O AW

A S DS DS D 0L LY L L LD LY LY LY LR D DD DR DN DN DI DD = = b= = = b e
N WL OOV WD, OO WA WD, OO 0N A LW —

Yl dm ik

Parts No.
2210001101
2210001102
SMMO06401210A
SMMO05320809A
2210001105
2210001106
2210001107
8MB03200606K
2210001109
8MN05320500E
90SW050
2210001112
2100000223
2210001114
2210001115
2200001025
2210001117
2210001118
8MK05201808G
221A0001147
2210001121
2210001122
8MK05202108G
2210001124
2210001125
2210001126
2210001127
8MNO04280400A
90SP0416
2210001130
900R070
2210001132
2210001133
8MB04280807K
2210001135
2210001136
SME04281408A
2200001141
2200001147
8MB06401108T
2200001142
221A0001142
221A0001143
221A0001144
221A0001145

4 T

Description

iy Shaft

a4 Feed Control Driving

B HE
Amt.Req.

HHA% Lever
844 Screw (FT1103 M6-1%12)

1842 Screw (CT1145 M5-0.8%3)

FEENEIEEE Differential Rocker

B RS IR Slide Block
JEBERER Slide Block Cap

§84% Screw (CT1207 M3-0.5%6)

TEfrER Collar

1245 Screw (CT0903 M5-0.8%5)

TEEEENE Spring Washer (CT0631)
% Link

45 Washer (W3)

ELESS Connecting Pin

ZEIEHE Differential Lever
& Washer (CT1025)

F X EERENE Feed Dog Seat

BiXEEEENEE Feed Dog Seat

8% Screw (FT1119 M5-0.5%18)
@SR 540 Differential Rocker Asm.
£/ Bushing

AR Rod

1844 Screw (FT1123 M5-0.5%21)
AR Rod

£ Bushing

CIZELLHIER C Ring

EfirER Collar
122% Screw (CT0229 M4-0.7%4)

SHEESH Spring Pin (CT0820)

[E1E58 %% Spring

OffZ ¥ O Ring
ZEEIFIRE Shaft

ZEEHAR Lever

i84% Screw (CT0215 M4-0.7%8)

REHMENE Stud

ZEZIECK Regulator Plate
184% Screw (CT1140 M4-0.7%14)

P8 Spacer (CT1141)

HZ0E Nut

1245 Stud (FT71140 M6-1%11)
1-E)ER Stopper (CT1142)

BHAR4H Lever Asm. (F1102A)

ﬁﬁﬁazﬂ Collar Asm. (F1109A)

ZEEE4H Differential Lever Asm.(F11
EfirER4H Collar Asm. (F1127A)

15A)

UGN G NS NG J G S NG YN (N Y GG G GG R UGS N, Y GG GG GRS HGHG GHEHGHE \NQ HGSUR UGE NG T NG SO N SN NG T OO Y SN

-22-



12. FT7000 / FTD7000 / FTF7011 / FTU7011 ZE$tEd it AnesREntkis
Needle Guide And Feed Dog Driving For FT'7000 / FTD7000 / FTF7011 / FTU7011

4

&

_\_____/

Fo——————

/

&-

e ——

PPt B $t#E Distance Of Needles
Ref No. Description 40 4.8 5.6 6.4
30 =l 5221FD00567 5221FD00567 5221FD00567 5221FD00646

Main Feed Dog

Bl
29 Diff Feed Dog 5221DF 00563 5221DF 00563 5221DF 00563 5221DF00643

38 Feed Dog Asm, 5221DG00211 5221DG00211 5221DG00211 5221DG00221

_83_
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12. FT7000 / FTD7000 / FTF7011 / FTU7011 ZE$} A Ar e BR dhid i

Needle Guide And Feed Dog Driving For FT7000 / FTD7000 / FTE7011 / FTU7011

ok
Ref. No.

S O 00O A WD

GO L0 LD LY LY LY LY LY LYWL DD DD DD DD DI DD = = = = = = = =
OO0 IO NP WND— OOV WND— OOV 00N WD —

Ykl eR ST

Parts No.
22100012011
8MB04280807K
2210001203
SMNO06400600A
2210001205
2200001245
2210001207
2210001208
2210001209
90NB121510
2210001211
8MNO05320500E
2210001213
SME04280708 A
2210001215
SMMO06401210A
2210001217
8MB03200605B
2210001219
90NB242810
2210001221
8MN04280500C
2210001223
8MB03200403F
2210001225
2210001226
2210001227
8MB05320805F

8MB85240807K
2210001232
2210001233
2210001234
2210001235
221A0001236
2210001237

8ME03200506A

# fE

Description

EAG B L EiH|, Feed Bar Guide

i#4% Screw (CT0215 M4-0.7%8)
EAT B L |, Feed Bar Guide

1844 Screw (CT0244 M6-1%6)

AT & P 5L Feed Adjusting Shaft

JEBR Slide Block (CT1245)
SEEF Guide

C RI[ELCMOER C Riing

Ve R Slide Block

TR Needle Bearing
SEIESHEE Eccentric Pin Holder

12%% Screw (CT0903 M5-0.8%5)

$5E$Y Eccentric Pin

i#4% Screw (CT0206 M4-0.7%5)
B4 Shaft

B2%% Screw (FT1103 M6-1%12)

HiifR$H Shaft Pin

i#4% Screw (FT1218 M3-0.5%6)

HELA R/ Ll Eccentric
7K Needle Bearing

#HfE Rod

i24% Screw (FT1222 M4-0.7%5)

S5 R O Regulating Eccentric
$84% Screw (FT1224 M3-0.8%8)

FH%E Spring

HASEGH Regulating Plate

=S ElG Regulating Gear
§84%% Screw (FT1228 M5-0.8%8)

Ell3%A1 5 Diff. Feed Dog (See Left Page)

T 3%EFAES Main Feed Dog (See Left Page)

18%% Screw (FT0555 M3.5-0.6%8)
JEENHEEE Rubber Case

B E I Gasket

BN UlE Rubber

= Washer

HHARAE Crank Asm. (F1215A)
[:H2 Cover

PAAEG4H Feed Dog Asm.(See Left Page)

184% Screw (CT0341 M3-0.5%4.5)

-24-
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Z:4¢ Lubrication System For FT7000
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13. FT7000 78 4% Lubrication System For FT7000

5%
Ref. No.

O 00 1O\ WLt A~ Lo —

Ykl dmak

Parts No.
2210001301
8MC04280507D
22100013031
2210001304
2210001305
2210001306
2100000223
90SWO050
8MA05320408A
2210001310
2210001311
8MC04281007D
2210001313
2200001311
8MB04281207K
2200001313
2100001521
2200001315
2200001318
66792
2220001331
2210001322
2100001536
66790
2220001325
66790
2200001327
2200001328
2100001535
2100001533
2100001534
2200001332
2200001341
SMN04280400A
2200001352
SMMO06401210A
2200001353
2200001344
2200001354
2200001355
2200001356
2200001357
2200001358
8MMO04283007B
SMM04284007B
2200001346
8MA06400510A
2210001348
2200001316
2200001317
2210001351
2270001352
2210001353
2210001354
8MB03200506K
2200001366
2200001348
2220001349
2220001339
2220001340
8SG24560300A
221A0001362
2210001352

#

Description

fis

7R Oil Receiver
184% Screw (CT0122 M4-.7%5)

EOHIR % Lubricant Guiding Block

I Nozzle

S Oil Pipe
VAR Indicator Support

FMFE Washer (W3)

S EEEMRE Spring Washer

B2 Nut (CT1028 M5-0.8%4)

JHE Oil Tube
F1.2E Plug

184% Screw (CT0113 M4-0.7*10)

ST 4 Indicator

12 Oil Filter Cover
184% Screw (CT0239 M4-0.7%12)

OJFER O Ring

& 2E Oil Filter

B 2R E0E Oil Filter Joint
FEHE Felt

HE Oil Tube

#5 Pin

JHE Oil Tube
#HEEE Latch Spring (SH1536)

HE Oil Tube

BE ][] One Way Valve

JHE Oil Tube
SHE 155 Oil Tube Joint

HE Oil Tube

JHEE5E Oil Tube Joint (SH1535)

12#% Stud

JHiE Seal
JHE Oil Tube

5 EF Worm Gear

184% Screw (CT0229 M4-0.7*40)

ZE % Pump Seat
222 Screw (FT1103 M6-1%12)

[=]USZE Pump Body

JHE Oil Tube

SMET- Outside Rotor
WEEF- Inside Rotor

JBRHZE Rotor Case

#ifi Shaft

#2 Cover
i#4% Screw (CT1359 M4-0.7%30)

i#4% Screw (CT1310 M4-0.7*40)

I Nozzle

B2 Nut (CT0533 M6-1%5)

FEH Separate
13 Filter Screen Clamp

48K Filter Screen

JHHE T O1l Wick

JERZE Spring Latch
[7HEs Cover

[7HEs Cover

i#4% Screw (CT0525 M3-0.5%5)

JH4E Oil Mesh
SHE S #5F Oil Tube Holder

fEE Steel ball

1A 8 Bracket

SHE Oil Tube Joint
#1222 Screw (F600130 3/32"-56)

MG R 4H Lubricant Guiding Block Asm.

#ifi Shaft

-26-
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14. 66707 4% Thread Stand For 66707
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14. 66707 4#Z% Thread Stand For 66707

ok
Ref. No.

O 1O\ L AW —

)y S
Parts No.
667051
667052
667053
667054
667055
667056
667057
667058
667059
6670510
6670511
6670512
6670513
6670514
6670515
6670516
6670517
667061
6670519
6670520
6670521
6670522
6670523
6670524
6670525
6670526
6670527
6670528
6670529
6670530
6670531

18 Rod Cup

# f

Description

_F#¥ Upper Thread Stand Rod

#3208 Joint
T Lower Thread Stand Rod
#F5 Washer

20 Nut

0 Bracket
1844 Screw

20 Nut

18%% Screw
JEEF Arm

0 Bracket

a3t Thread Guide

484#%  Spool Set for SH6005
4% El Spool Pin

B0 Spool Retaining Fig

e fET#A Seat

484885 %5 Spool Set Bracket
JHEESARE Spring Washer

20 Nut

B Thread Guide
48485 %% Spool Set Bracket

A Clamp

1844 Screw

JHFESARE Spring Washer
BEME Nut

&2 Support Rod

18%% Screw

BEME Nut
KiE%% Wood Screw

43 Thread Guide

-28-
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15. FT7000 / FTF7011 Z&&kFf Supporting Board For FT7000 / FTF7011
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15. FT7000 / FTF7011 Z&&k[F {4 Supporting Board For FT7000 / FTF7011

ok
Ref. No.

O 1O\ L AW —

ST
Parts No.
2200001501
8MB06404609S
66945
8SAT9180613A
2210001505
66812-2
2210001507
8MB06401012M
8SC79189627B
2200001510
2200001511
66812-1
2200001504
90SWO070
SMA06400612A
8MB06406507B
2210001608
8MAO08500613A
66943

“ TH

Description
R Belt Cover

1222 Screw (CT1502 M6-1%46)
k=A% Rubber Cushion

B2 Nut (CT1514 5/16"-18*6)

fFE= Spacer

2V Table

HHHEAR Supporting Board
1255 Bolt (FT1508 M6-1%10)

R miEHE Bolt (FT1509 5/16"-18%96)

FMPE Washer

i858 Rubber Washer
A Table

BB Washer

SESEEENE Spring Wahsher

HEME Nut (SH0242 M6-1%6)
18545 Bolt (CT1507 M6-1%65)

125 Bolt

B2 Nut (RP0208 M8-1.25)

k=A% Rubber Cushion

-30-
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16. FT7000 T B &[4 Accesseries For FT7000
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16. FT7000 T H M4 Accesseries For FT7000

5%
Ref. No.

O 1O\ L AW —

Ykt amaik
Parts No.
66700

66695

66840
2100001521
66720

66846

66721

66722

66715

66636

66637

66612

66613

66690
66725-11-5
66665

66666

66639

66667
2200001620
2200001621
2200001622
8MC06401008E
8SB36400810F
8SA36400306A
8MB03200405A
2200000228
66857

66858

66451

66831
220A0001632
66200
FT6301-1G-06-10
FT62M1-1-06-10

#

Description

BEM4H Pedel Complete

fi

$4i{FR4H Chain Set

ZELREM 4% Threading Bar
Y& ES Oil Filter

R} Oil Funnel

[/} EE = Mechine Cover

JHFE Oiler
19781 Silicon Oil

JHIEE Oil Container

NAIRTF Spanner 3MM
NFIRTF Spanner 4MM

MFFEHRTF Wrench 10MM

B 13K F Wrench 7/SMM

$#& T Tweezer
# FI$t Retainer Needle

EH#EF Screw Driver (Large)

8+ Screw Driver (Medium)

NN TF Spanner 1.5MM
JINEEF- Screw Driver (Small)

e

2 H 45 Safety Plate Support

2 H #5828 Safety Plate Holder
2 H $% Safety Plate

124% Screw (CT0832 M6-1%9.5)

124% Screw (CT1624 9/64"-40%7.7)

H2ME Nut (K09-09 9/64"-40%3)
1245 Screw (FT0548 M3-0.5%4)

#A4FE Washer

e Fabric Guide (L)

25 Fabric Guide (R)
RE4R Paster

T B£E Tools Bag

3 H $84H Safety Plate Asm.
1R85 Guarautee

Z A Parts List

{5 PR BH=E Instruction Manual
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H A=
Amt.Req.
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